
water

Article

Design Aspects, Energy Consumption Evaluation,
and Offset for Drinking Water Treatment Operation

Saria Bukhary 1, Jacimaria Batista 2 and Sajjad Ahmad 2,*
1 Department of Civil Engineering, NED University of Engineering and Technology, University Road Karachi,

Karachi City 75270, Pakistan; bukhary@neduet.edu.pk
2 Department of Civil and Environmental Engineering and Construction, University of Nevada, Las Vegas,

4505 S. Maryland Parkway, Las Vegas, NV 89154-4015, USA; jaci.batista@unlv.edu
* Correspondence: sajjad.ahmad@unlv.edu

Received: 28 April 2020; Accepted: 18 June 2020; Published: 22 June 2020
����������
�������

Abstract: Drinking water treatment, wastewater treatment, and water distribution are
[...]
was simulated as a function of depth of discharge and number of charge cycles, where depth of
discharge described the state of the battery’s remaining charge. The capacity losses were incorporated
into the maximum battery capacity after each charge cycle had elapsed. SAM does not incorporate the
thermal behavior of the battery into the lifetime model; hence, it was assumed that the battery was
stored in an air-conditioned room, at constant temperature.

4.2.2. Financial Analysis

Economic performance was analyzed using SAM by employing the parameters of net present
value (NPV) and levelized cost of electricity (LCOE). NPV for a system examines the difference between
the present value of revenues and costs. A positive NPV means that the present expenses incurred are
predicted to provide a return greater than the initial investment. If the NPV is negative, then the cash
inflows are predicted to be less than the cash outflows and the investment is not financially beneficial.
LCOE was also estimated, which is the present value of the life cycle cost of the PV system. Real
LCOE is adjusted for inflation, whereas nominal LCOE is not. Net savings in $ year−1 are estimated by
taking the difference between the costs for purchased electricity, with and without the solar system.
For this study, NPV was used as the primary metric for financial assessment of the PV system. This is
because the analysis includes the input parameters of taxes and incentives, which may complicate
the estimation of more simplistic metrics such as payback period. In addition, payback period is
not recommended when investment is to be considered explicitly. NPV gives value to the size of
investment, while the metrics of LCOE and payback period do not [101].

Various financial parameters incorporated within the economic model of SAM are listed in Table 4,
while others are discussed in the following sections. An analysis period of 25 years was used based
upon the warranty period of the PV panels.

Net capital cost of the solar system was calculated using SAM, by subtracting cash incentives from
total installed costs (sum of direct and indirect cost) (Table 4). Annual costs incurred for the operation,
maintenance, and repairs of the solar system, after it has been installed, constitute the O&M cost
($18 kW−1 year−1), which increased each year based on the inflation rate for this analysis. Any savings
through the application of state or federal incentives was also taxable. Savings achieved due to the
installation of a solar system were not taxable; however, O&M costs were taxable. Debt percentage,
which is a fraction of the net capital costs, was specified as 100%, and the debt payments were assumed
constant. Principal amount was estimated using SAM as the product of total installed cost and
debt percentage. A loan term of 25 years and interest rate of 3.5% were used as inputs to SAM [87].
Salvage values were taken as 20% of installed costs [91].

If land required for installation of a PV system needs to be purchased, the land cost can be
incorporated in SAM’s financial model. This study assumed that the existing empty land acreage of
the treatment plant would be utilized for the installation of the PV system. Hence, land purchase costs
were taken as zero.

In SAM, the inflation rate (2.5%) applied to the system costs, electricity rates, and cash incentives,
among others, was the yearly mean consumer price index data between the years 1991 and 2012.
The real discount rate (8%) is the nominal discount rate minus the inflation rate and is used for the
estimation of NPV and LCOE using SAM. In SAM, yearly insurance cost and property tax cost is tax
deductible for commercial projects and is a component of the annual operating costs. The insurance



Water 2020, 12, 1772 12 of 27

rate was taken as 0.25% of the installed costs [88]. For the first year, the insurance amount was a product
of the insurance rate and total installed cost, which is then increased by an inflation rate of 2.5% for
later years. The property tax amount is the product of the property tax rate and assessed value of the
property. The property tax rate was taken as zero to incorporate the property tax exemption incentive.

Depreciation reduces the federal and state taxable income. Different depreciation methods are
available. Sometimes the method used to estimate depreciation is dictated by the Federal Government
or the state. MACRS (modified accelerated cost recovery system), a depreciation method to help
recover capital costs and reduce tax liability, was utilized for this analysis since qualifying systems are
those that claim the 30% ITC. Commercial PV is eligible to depreciate over a five-year period [49] as
determined by the Internal Revenue Service at depreciation rates of 20%, 32%, 19.2%, 11.52%, 11.52%,
and 5.76% for year 1, 2, 3, 4, 5, and 6, respectively. The renewable energy system’s taxable basis can be
reduced by one half of the investment tax credit of 30%, hence 85% of the taxable basis can be reduced.
A bonus depreciation of 50%, 40%, and 30% can be further applied for PV systems placed in service
before the year 2018, during 2018, and during 2019, respectively.

Sales tax amount was estimated as the product of sales tax % and direct cost. Since SAM
incorporates the sales tax amount as a part of the total installed costs of the solar system, the sales tax
amount influences the estimates of depreciation, debt amount, and debt interest payments, as well
as the debt interest payment deductible estimate from federal and state income tax. The sales tax is
partially exempted based on Nevada state incentives, but the selected DWTP was not eligible because
Nevada’s property tax exemption was incorporated in the analysis. A sales tax of 8.1% was used.

Scenarios were simulated to reveal the effects of battery storage, governmental incentives,
and geographical location on the techno-economic performance of the PV system. A sensitivity analysis
was also performed.

4.3. Land Area Requirements

Land area requirements for the PV system were estimated using SAM by dividing the total module
area (product of a single PV module area and number of modules) with the ground coverage ratio
(GCR). GCR is the ratio of the side view diagonal length of one row to bottom length spacing between
two rows [102]. The GCR value ranges between 0.01 and 0.99; a value close to zero implies the PV
arrays are spaced further apart compared to a GCR value close to 1. For the analysis, a GCR value of 0.3
was selected based on a self-shading analysis [103] for tracking type PV modules. Other than the reason
of minimizing self-shading, spacing between the modules is required for access and maintenance work.
Land area availability for the development of solar PV was determined by estimating the available
landholdings of the DWTP using ArcGIS 9.0 software.

4.4. Carbon Emissions

Carbon emissions were estimated by making use of the data provided in Table 2. Nevada’s
electricity source distribution was used to estimate carbon emissions in the case of the non-PV-based
design. Carbon emissions related to the PV-based design were subtracted from those of the
non-PV-based design to determine net reduction in the units of carbon emissions per kWh.
Carbon emissions generated due to PVs are those generated during its transportation, construction,
and disposal phase, but during operation of a solar installation, there are negligible emissions [104].

5. Results

5.1. DWTP Design and Energy Consumption

The results for the analysis are discussed as follows.



Water 2020, 12, 1772 13 of 27

5.1.1. Pre-Sedimentation

Typically, to arrive at the plant the water has to be pumped from the water source to the plant.
For the selected DWTP, raw river water flows by gravity from the river canal, passing through bar
screens, and flows by gravity through the rest of the plant. The bar screens are cleaned manually.
Next, the water flows by gravity through the pre-sedimentation basins and the screening facility.
Two pre-sedimentation basins (44.5 m × 10 m × 4 m) are provided to avoid the settling of suspended
solids in the DWTP’s piping. For this study, a surface loading rate of 380 m3 m−2 day−1 was used.
The raw water basins are cleaned manually using wheel loaders. Next, the water flows into the
screening facility, which is designed to remove floatable solids from the raw water. The fine-screen
opening size is 9.53 mm, and each screen area is 1.4 m2. This screen accomplishes 90% of solid removal
larger than 4.7 mm. The screens are cleaned using backwashing jets (551.6 kPa) for 15 min day−1

(Table 5).

Table 5. Results for the estimation of energy consumption for the various unit processes of the drinking
water treatment plant (Scenario S-2).

s.No. Unit Process Sub-Processes Energy Driving
Unit

Plant Motor Size
(Data Obtained from

Plant’s Managers)
(hp)

Estimated
Motor Size

(This Study)
(hp)

Motor Size
(This study)
(kWh day−1)

Efficiency
(%)

1. Automatic
Screens

Screen
Cleaning

Backwashing Jet
Pump 3 3.4 1.3 49

2. Coagulation

Coagulant
Addition Metering Pump N/A 5 85.8 76

Polymer
addition Jet Diffuser Pump 7.5 7.25 202.8 64

Flash Mixing Static Mixer 15 16.8 375.2 80

3. Flocculation Slow Mixing Paddle Wheels 5 4.9 658.8 80

4. Sedimentation Sludge Transfer
Pumps 7.7 7.5 411 72

5. Filtration Air Scour 250 247.6 169.2 80

Backwash Water
Transfer Pumps 200 199.6 272.9 77

6. Water Recovery Basins Water Transfer
Pumps 50 49 292.4 76

7. Decant Basin Water Transfer
Pumps 30 29.2 65.4 76

Sludge Transfer
Pumps 7.5 7.7 17.2 72

8. Chlorination Chlorine
Addition Metering Pumps N/A 3 52 76

9. Soda Ash
System Soda Ash Mixer 0.75 0.75 16.7 80

Slurry Feed Pump N/A 1.7 40.7 72

Total 2661.4

5.1.2. Coagulation

Screened raw water flows into the coagulation facility where in-line rapid mixers and a jet diffuser
are used to flash-mix coagulant and coagulant aid polymer, respectively. Two in-line mixers are
provided. Each 12.5 kW mixer is housed in a 1.5 m diameter pipe and operated for 24 h a day. The jet
diffuser pump utilizes a diffuser with a diameter of 0.01 m. The energy consumption was found to be
202.8 kWh day−1 (Table 5).

5.1.3. Flocculation

Downstream of rapid mixing, treated water flows through six flocculation basins where the slow
mixing of the coagulated water is achieved through paddle wheels (Table 5). The detention time for



Water 2020, 12, 1772 14 of 27

the basins is 25 min. Three stages, with velocity gradients of 70 s−1, 50 s−1 and 30 s−1 are provided for
each flocculation basin of volume 985.8 m3.

5.1.4. Sedimentation

Effluent from six flocculation basins flows through submerged openings into six parallel plate
sedimentation basins. The peak hydraulic capacity of each basin is 15 MGD, with a volume of 1105.6 m3.
The flow pattern within the sedimentation basins is across and upward through packs of parallel plates
(1.7 m × 0.75 m). Spacing provided between the plates is 60 mm, inclined at an angle of 60 degrees.
The Reynolds number was determined to be <1000 to ensure laminar flow, while the Froude number
was >10−5. Water collected in the troughs at the top of the plate settlers discharges the effluent to the
sedimentation basin’s effluent channel and flows by gravity to the filters.

5.1.5. Filtration

Following the removal of most of the suspended solids in the sedimentation basins, water is
filtered through twelve dual-media filters, including one filter for redundancy. Water enters the filter
influent distribution channel from the sedimentation basin, enters each filter and passes through the
filter media and underdrain system to the filter flume channel and is finally conveyed to the finished
water reservoir. The area of each filter basin is 89 m2. Clean bed head loss was determined to be 0.77m.
The net available operating head for the DWTP is 3.0 m. The filter is backwashed when the head loss
exceeds the available head or limiting head.

Filters are backwashed using both air and water. Air scour is provided to agitate the filter media
for about 4 min, before backwashing the filters with water. An airflow rate of 1.4 m3 sec−1 is used.
The filters are backwashed every 24 h, while a filter-to-waste duration of 15 min is used. Backwash
water supply is pumped from the plant pump station to the filters by backwash water supply pumps.
Recovery is 97%.

5.1.6. Chlorination

Sodium hypochlorite is used to disinfect filtered water at the two finished water reservoirs,
each having a volume of 9460 m3. The surface water treatment rule is applied for 4 log inactivation of
viruses and 1.5 log inactivation of giardia for a CT value of 165 mg L−1-min at pH 8. Disinfection of
cryptosporidium is achieved during filtration, hence, this was not included in the chlorination design.
A contact time of 88 min was used in this study. Residual chlorine concentration was 1.9 mg L−1.
A length to width ratio of 47:1 was used for the baffles (hence greater than 40:1 ratio).

A soda ash system was designed to prepare and convey soda ash solution to the rapid mixer
(0.6 kW), designed for a velocity gradient of 1000 s−1 and detention time of 20 sec. Soda ash feed
pumps convey the slurry from the mixing tank to the points of application at the finished water pump
station, where it is used to increase pH and alkalinity. Finally, the water is pumped to different areas
designated as zone-1, zone-2, and zone-3.

5.1.7. Residual Management

Filtration backwash wastewater and sedimentation sludge generated during filtration and
sedimentation is conveyed to a decant basin and water recovery basins, respectively, via a 1.2 m
pipeline. Backwash wastewater flows by gravity from filters to two decant basins (37 m × 8 m × 4 m)
for primary solids settling. While one is online, the other is used as a backup during maintenance.
After a short detention period of 13 min, decanted water is pumped to a raw water junction box, where
it is recycled through the plant. Decant basin settled solids are pumped to a water recovery basin
(53 m × 8.5 m × 4 m) for secondary solids settling. An additional water recovery basin is provided as a
backup basin. The basins were designed for a surface loading rate of 375 m3 m−2 day, and a detention
time of 15 min. Wheel loaders are used for sludge removal. Where sludge drying beds are feasible due
to favorable weather, typically filter presses and centrifuge etc. are not used, as in this case.



Water 2020, 12, 1772 15 of 27

5.1.8. Energy Consumption of the DWTP

The selected DWTP is unique concerning raw water intake. Raw river water flows by gravity from
the river canal into the DWTP; thus, no energy is utilized for water intake. For scenario S-1, the total
operational energy consumption was 56.3 MWh day−1 (165.3 Wh m−3) for the DWTP including water
distribution pumps, whereas energy consumption for scenario S-2, i.e., for the DWTP excluding water
distribution pumps was 2661 kWh day−1 (7.8 Wh m−3). The energy consumption estimated by the
current study (Tables 5 and 6, Figures 2 and 3) was validated by comparing the estimated motor sizes
to the plant motor sizes. As shown by Tables 5 and 6, the values are in good agreement with each other.

Table 6. Results for estimation of energy consumption for the energy driving units of finished
water pumping.

Energy Driving
Units

Plant Motor Size
(Data Obtained from

Plant’s Managers)
(hp)

Estimated Motor Size
(This Study)

(hp)

Motor Size
(This Study)

(MWh day−1)

Wire-to-Water
Efficiency

(%)

Finished Water
Pumping

Zone-1 Pump 500 496.5 8.9 80

Zone-2 Pump 400 404.7 7.2 70

400 404.7 7.2 70

Zone-3 Pump 250 248.1 4.4 80

460 421.1 7.8 80

500 509.6 9.1 80

500 509.6 9.1 80

Total 53.9Water 2020, 12, x FOR PEER REVIEW 16 of 30 

 

 
Figure 2. Results for energy consumption by percentage for water intake, water treatment units, and 
finished water distribution pumps for scenario S-1 (energy consumption of water treatment facility 
including distribution pumps) and S-2 (energy consumption of water treatment facility excluding 
distribution pumps). 

 
Figure 3. Results generated for the energy intensity of various unit processes of the drinking water 
treatment plant. 

  

Figure 2. Results for energy consumption by percentage for water intake, water treatment units,
and finished water distribution pumps for scenario S-1 (energy consumption of water treatment facility
including distribution pumps) and S-2 (energy consumption of water treatment facility excluding
distribution pumps).

Water distribution pumps were the largest consumers of electricity, utilizing about 95% of the
total operational energy consumption (158.2 Wh m−3), while the remaining 5% was utilized for the
operation of the DWTP (S-1). Overall, for scenario S-2, it was shown that coagulation and flocculation
processes were the largest consumers of energy, consuming about 664 kWh day−1 (1.95 Wh m−3)
and 659 kWh day−1 (1.93 Wh m−3), respectively (Figure 3, Table 5). Pumping operations within the
DWTP and the mixing operations (during coagulation, flocculation, and soda ash slurry mixing)



Water 2020, 12, 1772 16 of 27

utilized about 54% and 40% of the total operational energy consumption of the DWTP, respectively
(S-2). Backwashing jet pumps for screens were the smallest consumers of energy within the DWTP,
consuming about 0.004 Wh m−3 (Figure 3).

Water 2020, 12, x FOR PEER REVIEW 16 of 30 

 

 
Figure 2. Results for energy consumption by percentage for water intake, water treatment units, and 
finished water distribution pumps for scenario S-1 (energy consumption of water treatment facility 
including distribution pumps) and S-2 (energy consumption of water treatment facility excluding 
distribution pumps). 

 
Figure 3. Results generated for the energy intensity of various unit processes of the drinking water 
treatment plant. 

  

Figure 3. Results generated for the energy intensity of various unit processes of the drinking water
treatment plant.

Further, unit process-based quantitative assessment of energy intensities as computed in this study
may help to compare and improve the performance of treatment plants. Plants of similar capacities may
not be utilizing similar paths of treatment. Hence, the energy consumption may be recomputed based
on the unit processes being utilized by the plants, resulting in a fairer energy performance comparison
(Figure 3). The unit process-based quantitative assessment of energy intensities may help compare the
performance of different plants more accurately and may identify opportunities for improvement.

Sensitivity analysis was performed for the energy consumption estimates related to the pumping
operation for the treatment plant. Wire-to-electric efficiencies of the pumps were increased by 5% and
10%, which resulted in a 2.6% (2.59 MWh day−1) and 4.9% (2.53 MWh day−1) decrease in the total
operational energy consumption (2.66 MWh day−1) of the water treatment units, respectively, whereas
decreasing wire-to-water efficiencies by 5% (2.74 MWh day−1) and 10% (2.82 MWh day−1) resulted in
increased total operational energy consumption by 2.8% and 6%.

Various studies have been conducted to evaluate the energy consumption of treatment
plants. Ref. [62] determined energy consumption for a large-scale water treatment plant in the
Netherlands and reported a total energy consumption of 172 Wh m−3 for the treatment plant, including
intake pumps and water distribution pumps. Ref. [105] reported that in the U.S. the average electricity
use for water supply systems, including water pumping, treatment, and distribution, amounted to
about 369.8 Wh m−3, whereas that of New York State was about 186.2 Wh m−3.

The methodology developed in this work is applicable to estimating energy consumption for
plants treating either surface or groundwater sources. Because the energy computations are based on
unit operations, one can simply lay out the units in any desirable configuration. For example, for a
groundwater source, typically only filtration and disinfection units would be needed. In this study,